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PARTS LIST

Craftsman Snow Thrower Model 247.887801
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PARTS LIST

Craftsman Snow Thrower Model 247.887801
Ref. No. Part No. Description

1. 684-04168 Idler Pulley Assembly

2. 684-04398 Frame

3. 684-04394 Auger Axle Assembly

— 684-04393 Auger Paddle

4. 929-0071A 3-Prong Extension Cord

5. 753-06469 Auger Replacement Kit (Inc. 2 Paddles 
and 12 Hex Washer Screws)

6. 790-00427-0637 Center Auger Bracket

7. 710-0134 Carriage Screw, 1/4-20 x .62

8. 710-0778 Hex Washer Screw, 1/4-20 x 1.500

9. 710-05339 Hex Screw, 5/16-24 x .750

10. 710-0642 Hex Washer Screw, 1/4-20 x .750

11. 710-05338 Hex Flange Screw, 5/16-24 x .750

12. 710-0817 Hex Washer Screw, 5/16-18 x 1.250

13. 710-0895 Hex Washer Screw, 1/4-15 x .750

14. 710-0599 Hex Washer Screw, 1/4-20 x .500

15. 712-04065 Flange Lock Nut, 3/8-16

16. 710-04484 Hex Washer Screw, 5/16-18 x .750

17. 712-04064 Flange Lock Nut, 1/4-20

18. 718-04836 Pulley Hub

19. 931-07626A Chute Adapter

20. 731-08171 Shave Plate

21. 731-07737A Belt Cover

22. 732-04748 Extension Spring, .70 x 3.035

23. 726-0233 Push Nut, .25 x .50

24. 738-04456 Shoulder Bolt, 5/16-24 x .496 x 2.18

Ref. No. Part No. Description
25. 741-04517 Ball Bearing

26. 946-04701 Clutch Cable

27. 747-05360 Drive Cable Wire Support

28. 748-0234 Shoulder Spacer

29. 749-04810 Lower Handle

30. 750-04571 Shoulder Spacer, .260 x .785 x .538

31. 952Z265-JU-11 Replacement Engine

32. 710-05183 Hex Screw, 5/16-24 x 1.25

33. 790-00444 RH Auger Plate

34. 790-00445 LH Auger Plate

35. 790-00457 Bearing Cup

36. 790-00461 Idler Bracket

37. 790-00426-0637 Cable Idler Bracket

38. 726-0299 Push Cap, 1/2

39. 734-1781 Wheel, 8 x 1.7

40. 750-05417 Sleeve Spacer, .525 x .78 x 1.00

41. 747-05513 Gas Tank Wire Support

42. 751-10487A Fuel Cap

43. 751-11648 Fuel Tank

44. 731-07664 Choke Extension Lever

45. 710-0654A Hex Washer Screw, 3/8-16 x 1.000

46. 912-0702 Flange Nut, 9/16-20

47. 756-04443 Pulley, 1/2 x 6.00

48. 954-04050 Belt, .500 x 35.06

49. 956-0416B Pulley Half, .625 x 2.25
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Craftsman Snow Thrower Model 247.887801

109

5

11

2

2

8

15

16

19

17

3 4

22

21

8

7

20

8

7

18
20

6

6 

1

12

4

14

1

13

1



23

PARTS LIST

Craftsman Snow Thrower Model 247.887801
Ref. No. Part No. Description

1. 710-0895 Screw, 1/4-15 x 0.75

2. 710-0451 Carriage Bolt, 5/16-18 x .750

3. 747-05327B-0637 Auger Bail

4. 749-04703B-0637 Upper Handle

5. 712-04063 Flange Lock Nut, 5/16-18

6. 712-04064 Flange Lock Nut, 1/4-20

7. 738-04419A Shoulder Screw, 1/4-20 x .375 x .148

8. 720-04122 Wing Knob, 5/16-18

9. 731-04426A Upper Chute

10. 731-07644 Chute Handle

11. 931-07753A Lower Chute

12. 932-04111 Chute Adjustment Spring

13. 736-04576 Flat Washer, .28 x 1.51 x .066

14. 731-08274 Chute Ring

15. 925-04031A Ignition Switch Assembly

16. 710-04187 Hex Washer Screw, 1/4-15 x .50

17. 710-0599 Hex Washer Screw, 1/4-20 x .500

18. 631-04579 Bottom Cover

19. 631-04578 Top Cover

20. 710-04998 Carriage Screw, 5/16-18 x 1.00

21. 710-05348 Eye Bolt, 1/4-20

22. 720-0279 Handle Knob
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Craftsman Snow Thrower Model 247.887801

777D16345

PRIMER

KEY
PULL
OUT
KEY
TO
STOP

STOP

If engine does not start, consult 
operators manual.

Do not run starter more than 10 times
at intervals of 5 Seconds On /
5 seconds Off.

Do not use electric start in the rain

3.)  

1.)  INSERT IGNITION KEY AND SNAP
      IN PLACE.

2.)  MOVE CHOKE CONTROL TO THE
     “CHOKE” POSITION. PUSH PRIMER
     BUTTON 3x.

 ROPE START: PULL SLOWLY UNTIL
 HARDER TO PULL, THEN PULL RAPIDLY
 TO START. REPEAT PRIMING IF NEEDED.
 ELECTRIC START: DO NOT USE IN RAIN. 
 CONNECT POWER CORD AND PUSH 
 STARTER BUTTON. REPEAT PRIMING
 IF NEEDED. 

4.)  MOVE CHOKE CONTROL SLOWLY TO THE  
      “RUN” POSITION.

5.)  TO STOP ENGINE: PULL KEY OUT.

RUN CHOKE

CHOKE BELOW

STARTING
INSTRUCTIONS:

1.KEEP AWAY FROM ROTATING
   AUGER CONTACT WITH AUGER
   CAN AMPUTATE HANDS AND FEET.
2.DISENGAGE CLUTCH LEVERS, STOP
   ENGINE, AND REMAIN BEHIND
   HANDLES UNTIL ALL MOVING PARTS
   HAVE STOPPED BEFORE UNCLOGGING
   OR SERVICING MACHINE.
3.TO AVOID THROWN OBJECTS INJURIES,
   NEVER  DIRECT DISCHARGE AT   
   BYSTANDERS USE EXTRA CAUTION
  WHEN OPERATING ON GRAVEL
   SURFACES.
4.READ OPERATOR’S MANUAL. 

DANGER

AVOID INJURY FROM
ROTATING AUGER-
KEEP HANDS, FEET
AND CLOTHING AWAY.

TO AVOID ENGINE DAMAG
E

DO NOT
USE E85 OR FUEL

CONTAINING MORE
THAN 10% ETHANOL

RUN CHOKE
CHOKE CONTROL BELOW

ELECTRIC START

179cc 4-CYCLE OHV
21” CLEARING

WIDTH

DANGER

NEVER PUT HAND IN CHUTE. CONTACT WITH 
ROTATING PARTS CAN AMPUTATE FINGERS 
AND HANDS.
SHUT OFF ENGINE AND WAIT UNTIL AL L
MOVING PARTS HA VE STOPPED BEFORE  
UNCLOGGING.
USE CLEAN-OUT TOOL OR WOODEN STICK TO 
UNCLOG DISCHARGE CHUTE.  

777S34027

777S32236

777S33731

777S33118 777I22139

777I23463

777D16367 777X43688




